NPDES Permit No. MA0000469 Page 1 of 16

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C.
§§1251 et seq.; the "CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L.
Chap. 21, §§26-53),

Seaman Paper Company of Massachusetts, Inc.
P.O. Box 21
Baldwinville, MA 01436

is authorized to discharge from a facility located at
Seaman Paper Company of Massachusetts, Inc.
51 Main Street
Otter River, MA 01436

to receiving water named
Otter River

in accordance with effluent limitations, monitoring requirements and other conditions set forth
herein.

This permit shall become effective upon the date of signature.
[...]
6.0 Endangered SPECIES ACE ....cccuiiiiiieiciie e eeiee et et et eesteeesaeeesaaeestaeeeaeeeesaeeennaeesnnaeesnnes 27
7.0 Essential Fish Habitat ...........c.ccoooiiiiiiiiiiiiiiciie e e e 28
8.0 Monitoring and REPOTTING ......ccceeeruiiiiiiiieeieetie ettt ettt ettt e et e ebeeseeesbeesaeeesbeessaeenseas 28
9.0 State Certification REQUITEIMENTS ........eeviuiiiiiiiieeiiieeiiee ettt ee e ereeeree e eaee e eeaee e 30
10.0 Public Comment Period, Public Hearing, and Procedures for Final Decision...................... 30
11.0 EPA and MasSDEP CONACES .......ccc.viiiiieiiiieeeiieeciteeecieeeeieeesteeeseveeesaveeesiaeeeeaaeeenneesasaeessneens 30

Attachment A - DMR Data Summary

Attachment B - Site Plan

Attachment C - Flow Schematic

Attachment D - Schematic of Intake Structure

Attachments E and F - Ammonia Criteria — chronic and acute values
Attachment G — Reasonable Potential Analysis for Iron

1.0 Proposed Action, Type of Facility, and Discharge Location



Fact Sheet No. MA0000469 Page 3 of 31

Seaman Paper Company of Massachusetts, Inc. (Seaman Paper), or the “Permittee”, has applied
to the U.S. Environmental Protection Agency (EPA) and the Massachusetts Department of
Environmental Protection (MassDEP) for the reissuance of a National Pollutant Discharge
Elimination System (NPDES) permit to discharge treated papermaking wastewater, boiler
blowdown, and miscellaneous cooling waters associated with boiler operation into the designated
receiving water. The existing permit was issued to Seaman Paper on September 30, 2008 (the
current permit), became effective 60 days later, was modified on March 9, 2009, and expired on
November 30, 2013. EPA received a permit renewal application from Seaman Paper on March
24,2013 and this application was deemed complete by letter of June 21, 2013. Therefore, this
permit, although expired, has been administratively continued.

The treated wastewater, boiler blowdown and cooling water are discharged from the final clarifier
to a rippleway, designated as Outfall 001 and flows a short distance to the Otter River at a rate of
approximately 900,000 gallons per day (GPD). A discharge monitoring report (DMR) summary is
provided in Attachment A.

Stormwater discharges through Outfall 002 are covered under the NPDES Storm Water Multi-
Sector General Permit (MSGP), # MAR05B644. Outfall 002 is located about 100 feet
downstream from the wastewater discharge.

Outfall 001 discharges below the Seaman Paper Dam, within a 5.5 mile segment of the Otter
River from the Seaman Paper Dam to the confluence with the Millers River in Winchendon (MA
35-08). According to the Millers River Watershed 2000 Water Quality Assessment Report:

The headwaters of the Otter River originate in the wetlands areas of Hubbardston,
Templeton, and Gardner. The river slowly meanders through the marshy areas of
Gardner passing under Routes 2 and 2A, where it receives the effluent from the Gardner
WWTP. The Otter River then flows under Route 101 and meanders past sand and gravel
operations before entering the impoundment at Seaman Paper Company in Gardner. The
paper company’s treatment plant discharges a short distance below the dam. The river
enters a short rapid section before entering another impounded areas formed by the
partially breached dam at the old Baldwinville Products Mill. Just downstream from this
old dam the Templeton WWTP discharges to the Otter River. The velocity of the river
picks up as the river flows through Baldwinville, then enters wetlands in the Otter River
State Forest and continues for three miles before emptying into the Millers River. The
USGS operates one gage on the Otter River at the Turner Street Bridge in Templeton.
The drainage area at this gage is 34.2 mi? with an average discharge of 53 cfs. The river
here is sluggish, having an average fall of about 9 feet per mile.

The flow of the Otter River is minimal during the summer, but is always flowing. The Otter
River flows to the Millers River, which flows to the Connecticut River.



Fact Sheet No. MA0000469 Page 4 of 31
2.0 Description of Treatment System and Discharges

Seaman Paper is a non-integrated specialty paper manufacturing facility that produces tissue
paper wrapping, food wrapping, and decorative streamers. Non-integrated paper mills do not
process forest logs or wood chips on-site. The basic raw materials are 60% secondary fiber
(consisting of recycled paper from other paper mills that do not require deinking and reject paper
wastes from internal manufacturing and converting processes) and 40% virgin pulp. The facility
is located downstream of the Seaman Paper Dam, in the Village of Otter River in Templeton, MA
as shown in Attachment B.

Seaman Paper operates an intake structure above the Seaman Paper Dam on the Otter River,
which supplies approximately 1.1 MGD intake water throughout the plant to the paper machines
and the boiler. See Attachment C for a schematic of water flow through the wastewater treatment
plant (WWTP) and Attachment D for a schematic of the water flow through the intake structure.
The water flows into the intake canal which splits the flow between the intake and a dam bypass.
Gates on both of the flows can be lowered or raised to regulate the gravity flow. The intake flows
past a floating log boom, through a grate, to an underground storage tank (the “Kinney Tank”)
which supplies water to the various plant processes. From the Kinney Tank, the boiler feed pump
supplies water to the boiler, two Kinney Water Pumps supply water to the paper machines, and
two Clearwell Feed Pumps supply water to the Clearwell. Water stored in the Clearwell is first
treated by flocculation (with addition of poly-aluminum chloride), clarification in an uptake
clarifier, and filtration by three sand filters. The sand filters are usually backwashed once per day
and the sand is replaced approximately every ten years (backwash flow is a miscellaneous plant
flow which flows to the new sump, as described below). The treated water from the clarifier is
supplied to the paper machines for processes that require a higher grade of water than the river
water supplied by the Kinney Water Pumps.

The paper making process starts at one of three pulpers, where water and virgin pulp and/or
secondary fibers are added and blended (with the addition of re-circulated process water and
steam) to create the specific pulp blend for the desired product type. The pulp blend is transferred
to one of two paper machines which run the pulp along a series of rollers to remove the excess
water to make paper. The excess water from the paper making process drains to one of two “wire
pits.” The water from the wire pits flows to a retention tank, which then flows to one of two
“save-alls”, where fiber is reclaimed for re-use in the pulpers.

The wastewater then drains to two interconnected collection basins known as the “old sump” and
“new sump.” Inputs to the old sump include sludge from the primary clarifier and 22’ clarifier,
water from the savealls, wastewater from the savealls via the machine chest, and waste activated
sludge from the final clarifier. Inputs to the new sump include water from the old sump and
miscellaneous plant wastewater. The water from the new sump is pumped to the treatment plant.
Miscellaneous plant water consists of wash water, overflows, floor drains, sand filter backwash,
filtrate from the belt press, seal water, and vacuum pump water. There are about 10,000 gallons
per day of the following flows associated with the operation of the wood fired boiler that are



Fact Sheet No. MA0000469 Page 5 of 31

routed to the wastewater treatment system: boiler blowdown, filter backwash, feedwater pump
cooling water, heat exchanger water, and air conditioning condensate.

Treatment consists of addition of polymer, primary clarification, aeration with addition of
fertilizer (some water is diverted for additional aeration in the aerated lagoons and then back to
the main aeration tank), and final clarification with addition of polymer and pH adjustment. The
facility uses mono-ammonium phosphate as a source of nutrients to the treatment system,
although urea has been used in the past and is kept onsite for possible future use. Approximately
900,000 GPD of treated process water is discharged to the Otter River through Outfall 001, via a
rippleway.

Approximately 200,000 GPD of the treated effluent water is recycled through the paper making
process. Some water from the primary clarifier is piped to the 22° diameter clarifier and recycled
(via the pressure filter) as vacuum seal water makeup for the paper machine. Water from the
save-alls which is not sent to the WWTP is recycled to the pulpers.

Sludge from the primary clarifier is pumped to the filter belt press, where it is dewatered and
taken offsite to be landfilled or composted. Sludge from the 22’ clarifier is pumped to the old
sump. Activated sludge from the aeration tank is either recycled for use in the aeration tank or
wasted to the old sump.

A variety of chemicals are added throughout the paper making process and for process water
treatment. Sodium hypochlorite is used to bleach some of the virgin pulp and sodium
metabisulfite is used after the pulpers to reduce the total residual chlorine. Sodium hydroxide is
added at the aeration tank, polymer is added at the belt press, ferric chloride is added after the
aeration tank before the secondary clarifier mainly for phosphorus removal, colloidal silica is
added at the belt press, cationic flocculant emulsion is added at the primary clarifier and save-alls,
cationic coagulant is added at the save-alls, anionic flocculant emulsion is added at the savealls
and after the aeration tank before the secondary clarifier, and fertilizer (monoammonium
phosphate, urea) is added at the aeration tank.

The discharge through Outfall 002 consists entirely of storm water and is currently authorized by
the NPDES Storm Water Multi-Sector General Permit (MSGP), # MAR05B644.

3.0. Receiving Water Description

The Massachusetts Surface Water Quality Standards, found at 314 Code of Massachusetts
Regulations (“CMR”) 4.00, classify this segment of the Otter River, which runs from the Seaman



Fact Sheet No. MA0000469 Page 6 of 31

Paper Dam in Templeton to the confluence with the Millers River in Winchendon (Segment
MA35-08), as a Class B warm water fishery (314 CMR 4.00)".

Class B waters are described in the SWQS [314 CMR 4.05(3)(b)] as “designated as a habitat for
fish, other aquatic life, and wildlife, including for their reproduction, migration, growth and other
critical functions, and for primary and secondary contact recreation. Where designated in 314
CMR 4.06, they shall be suitable as a source of public water supply with appropriate treatment
(“Treated Water Supply”) and suitable for irrigation and other agricultural uses and for
compatible industrial cooling and process uses. These waters shall have consistently good
aesthetic value.” A warm water fishery is defined in the MA SWQS as “waters in which the
maximum mean monthly temperature generally exceeds 68° F (20° C) during the summer months
and are not capable of sustaining a year-round population of cold water stenothermal aquatic life”
(314 CMR 4.02).

Sections 305(b) and 303(d) of the CWA require that States complete a water quality inventory
and develop a list of impaired waters. Specifically, Section 303(d) of the CWA requires States to
identify those water bodies that are not expected to meet surface water quality standards after the
implementation of technology-based controls, and as such, require the development of a Total
Maximum Daily Load (TMDL) for each pollutant that is prohibiting a designated use(s) from
being attained. In Massachusetts, these two evaluations have been combined into an Integrated
List of Waters. The integrated list format provides the status of all assessed waters in a single,
multi-part list.

This segment of the Otter River does not always meet the state water quality standards prescribed
for Class B waters and is listed on the Final Massachusetts Year 2012 Integrated List of Waters?
as a Category 5 waterbody, which are those classified as “Waters requiring a TMDL”. This
segment is impaired for aquatic macroinvertebrate assessments, fecal coliform, fishes
bioassessments, nutrient/eutrophication biological indicators, Polychlorinated Biphenyls (PCBs)
in fish tissue, taste and odor, and turbidity. This segment also contains non-native aquatic plants
and may act as a fish passage barrier and have other flow regime alterations, although these last
three items are non-pollutant impairments for which a Total Maximum Daily Load (TMDL) is not
required.

MassDEP is required under the CWA to develop a TMDL for waterbodies that are identified as
impaired. A TMDL is essentially a pollution budget designed to restore the health of a waterbody.
A TMDL first identifies the source(s) of the pollutant from direct and indirect discharges in order
to then determine the maximum amount of pollutant (including a margin of safety) that can be
discharged to a specific waterbody while maintaining water quality standards for designated uses.
It then outlines a plan to meet the goal. No TMDLSs have been finalized for this waterbody
segment.

1 http:// www.mass.gov/eea/docs/dep/water/laws/i-thru-z/tblfig.pdf
2 http://www.mass.gov/eea/agencies/massdep/water/watersheds/total-maximum-daily-loads-tmdlIs.html



http://www.mass.gov/eea/agencies/massdep/water/watersheds/total-maximum-daily-loads-tmdls.html
www.mass.gov/eea/docs/dep/water/laws/i-thru-z/tblfig.pdf

Fact Sheet No. MA0000469 Page 7 of 31

A quantitative description of the discharges in terms of significant effluent parameters based on
discharge monitoring reports (DMRs) submitted for Outfall 001 during the time period from
January 2009 to December 2013 was reviewed and used in the development of the draft National
Pollutant Discharge Elimination System (NPDES) permit (Draft Permit). A summary of the
DMR data is provided in Attachment A to this Fact Sheet.

4.0 Limitations and Conditions

4.1 Permit Basis: Statutory and Regulatory Authority

4.1.1 General Requirements

The Clean Water Act (CWA) prohibits the discharge of pollutants to waters of the United States
without a National Pollutant Discharge Elimination System (NPDES) permit unless such a
discharge is otherwise authorized by the CWA. The NPDES permit is the mechanism used to
implement technology and water quality-based effluent limitations and other requirements
including monitoring and reporting. This draft NPDES permit was developed in accordance with
various statutory and regulatory requirements established pursuant to the CWA and any
applicable State regulations. The regulations governing the EPA NPDES permit program are
generally found at 40 CFR Parts 122, 124, 125, and 136.

When developing permit limits, EPA must consider the most recent technology-based treatment
and water quality-based requirements. Subpart A of 40 CFR Part 125 establishes criteria and
standards for the imposition of technology-based treatment requirements in permits under Section
301(b) of the CWA, including the application of EPA-promulgated effluent limitations and case-
by-case determinations of effluent limitations under Section 402(a)(1) of the CWA. EPA is
required to consider technology and water quality-based requirements as well as all limitations
and requirements in the existing permit when developing permit limits.

4.1.2 Technology-Based Requirements

Technology-based treatment requirements represent the minimum level of control that must be
imposed under Sections 301(b) and 402 of the CWA (see 40 CFR §125 Subpart A) to meet best
practicable control technology currently available (BPT) for conventional pollutants and some
metals, best conventional control technology (BCT) for conventional pollutants, and best
available technology economically achievable (BAT) for toxic and non-conventional pollutants.